

測試報告 Test Report

號碼(No.) : KC/2012/50268 日期(Date) : 2012/06/07 頁數(Page) : 1 of 4

普裕興業股份有限公司

SUNTA CHEMICAL CORPORATION.

彰化縣芳苑鄉草湖村二溪路草二段275號

NO. 275, TSAO SEC. 2, ELLSHI ROAD, TSAOHU VILLAGE, FANGYUANN HSIANG, CHANGHUA, TAIWAN.

以下測試樣品係由客戶送樣，且由客戶聲稱並經客戶確認如下 (The following samples was/were submitted and identified by/on behalf of the client as):

樣品名稱(Sample Description) : 人造皮 (PVC CASTING LEATHER)
樣品型號(Style/Item No.) : ZRW510E5F002 FP3-03
收件日期(Sample Receiving Date) : 2012/05/31
測試期間(Testing Period) : 2012/05/31 TO 2012/06/07
送樣廠商(Sample Submitted By) : 普裕興業股份有限公司 (SUNTA CHEMICAL CORPORATION.)

測試結果(Test Results) : 請見下一頁 (Please refer to next pages).


Ray Chang / Asst. Manager
Signed for and on behalf of
SGS Taiwan Limited



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

測試報告

Test Report

號碼(No.) : KC/2012/50268 日期(Date) : 2012/06/07 頁數(Page) : 2 of 4

普裕興業股份有限公司

SUNTA CHEMICAL CORPORATION.

彰化縣芳苑鄉草湖村二溪路草二段275號

NO. 275, TSAO SEC. 2, ELLSHI ROAD, TSAOHU VILLAGE, FANGYUANN HSIANG, CHANGHUA, TAIWAN.

測試結果(Test Results)

測試部位(PART NAME) NO.1 : 黑色人造皮 (BLACK PVC CASTING LEATHER)

測試項目 (Test Items)	單位 (Unit)	測試方法 (Method)	方法偵測 極限值 (MDL)	結果 (Result)
				NO.1
重金屬 / Heavy Metals (Extractable Content)				
溶出鋁 / Aluminum (Al)	mg/kg	EN71-3	5	n.d.
溶出銻 / Antimony (Sb)	mg/kg	EN71-3	2	n.d.
溶出砷 / Arsenic (As)	mg/kg	EN71-3	1	n.d.
溶出鋇 / Barium (Ba)	mg/kg	EN71-3	1	n.d.
溶出硼 / Boron (B)	mg/kg	EN71-3	5	n.d.
溶出鎘 / Cadmium (Cd)	mg/kg	EN71-3	1	n.d.
溶出鈷 / Cobalt (Co)	mg/kg	EN71-3	5	n.d.
溶出銅 / Copper (Cu)	mg/kg	EN71-3	5	n.d.
溶出鉛 / Lead (Pb)	mg/kg	EN71-3	1	n.d.
溶出錳 / Manganese (Mn)	mg/kg	EN71-3	5	n.d.
溶出汞 / Mercury (Hg)	mg/kg	EN71-3	2	n.d.
溶出鎳 / Nickel (Ni)	mg/kg	EN71-3	5	n.d.
溶出硒 / Selenium (Se)	mg/kg	EN71-3	2	n.d.
溶出銦 / Strontium (Sr)	mg/kg	EN71-3	5	n.d.
溶出錫 / Tin (Sn)	mg/kg	EN71-3	5	n.d.
溶出鋅 / Zinc (Zn)	mg/kg	EN71-3	5	14.7
三價鉻 / Chrome III (CrIII)	mg/kg	EN71-3	1	n.d.
六價鉻 / Chrome VI (CrVI)	mg/kg	EN71-3	0.02	n.d.
有機錫 / Organic Tin**	mg/kg	本測試參考ISO 17353: 2004方法, 以氣相層析儀/火焰光度偵測器(GC/FPD)檢測。 / With reference to ISO 17353. Analysis was performed by GC/FPD.	0.015	0.0433

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明, 此報告結果僅對測試之樣品負責。本報告未經本公司書面許可, 不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

測試報告 Test Report

號碼(No.) : KC/2012/50268 日期(Date) : 2012/06/07 頁數(Page) : 3 of 4

普裕興業股份有限公司

SUNTA CHEMICAL CORPORATION.

彰化縣芳苑鄉草湖村二溪路草二段275號

NO. 275, TSAO SEC. 2, ELLSHI ROAD, TSAOHU VILLAGE, FANGYUANN HSIANG, CHANGHUA, TAIWAN.

備註(Note) :

1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. n.d. = Not Detected (未檢出)
3. MDL = Method Detection Limit (方法偵測極限值)
4. "-" = Not Regulated (無規格值)
5. ** =有機錫的測試結果是MBT, DBT, TBT, TeBT, MOT, DOT, TCyT 及 TPhT的加總值/The sample(s) was/were analyzed on behalf of the applicant as mixing sample in one testing. The above result(s) was/were only given as the informality value.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

測試報告 Test Report

號碼(No.) : KC/2012/50268 日期(Date) : 2012/06/07 頁數(Page) : 4 of 4

普裕興業股份有限公司

SUNTA CHEMICAL CORPORATION.

彰化縣芳苑鄉草湖村二溪路草二段275號

NO. 275, TSAO SEC. 2, ELLSHI ROAD, TSAOHU VILLAGE, FANGYUANN HSIANG, CHANGHUA, TAIWAN.

* 照片中如有箭頭標示，則表示為實際檢測之樣品/部位。*

(The tested sample / part is marked by an arrow if it's shown on the photo.)

KC/2012/50268



** 報告結尾(End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.